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Report No.: CMC241128057
TEST REPORT
KRS

Name of Goods

Yol 4 PR

Cylindrical lithium-ion
rechargeable cell
[ T W] 78 P B H RS

Model

) IMR18650-1800mAh

Commissioner

ZALHAL

Xinxiang Hongli Supply Source Technology Co., Ltd.
W 2 5L IR R IR A A

Commissioner’s
Address

ZAT At

West section of Xinglong Road, Xinxiang Economic Development Zone, Xinxiang County,
Xinxiang City, Henan Province

B W 2 M8 2 B 2 L5 K X% RS 76 B

Manufacturer
T

Xinxiang Hongli Supply Source Technology Co., Ltd.
2 kT IR A PR A A

Manufacturer’s
Address

AT Mk

West section of Xinglong Road, Xinxiang Economic Development Zone, Xinxiang County,
Xinxiang City, Henan Province

T EEHT 2 TH 2 B3 2 50T R X %R 7E B

Manufacturer’s
Contact Telephone

APET R AR HL

E-mail 44 760172564@qg.com

+86-18637376487

Web ik www.xxshldy.com

Trade Mark/
identification

e ARl

Shape
2N

Cylinder
[ 5 A

Size R ~F

(DxH) (18.2x67.3)mm

Nominal Voltage

B i s

Charge Voltage
FEHHE

Rated Capacity

S, 1 Ah
WA 800m

Cell Model
CEMRIS RS2

Cell Rated
Capacity
FELTI A0 E 5

Cell Nominal
Voltage

LT AR AR L

IMR18650-

1800mAh 1800mAh

Cells Number
FE 2

Sample
Receiving Date

e SR ]

p 2024.11.28
2024.11.28 Testing Date i

1PC iR
NI H
W H 2024.12.13

Test conclusion
K g

The sample has passed the test items of UNITED NATIONS “Manual of Tests and Criteria"
ST/SG/AC.10/11/Rev.7/ Amend.1 Subsection 38.3

2, ZFEAF A A E GRIGMARETY (355 7 BATRBIE 1) 38.3 FrifEZik.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Report No.: CMC241128057

Test Standard Kl FrHE

UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3
A GRIGHARAET- M) (55 78T hR 1B1E 1) 38.3 711

Description and illustration of the sample: The sample’s status is good.

FESR UL BA S i s BERCIR I R4

Test item Sample No. State
R 5 FE g5 R

At first cycle, in fully charged states

T1,T2,T3,T4,T5 C01-C05 1AW, A HUR A

After 25 cycles ending in fully charged states

T112,13. 7415 coe el 5 25 e A, e RS

At first cycle at 50% of the design rated capacity
5 LA BRI 50% % AE A RIS
After 25 cycle at 50% of the design rated

C16-C20 capacity

55 25 AR 50% W THAE 2 BOIRES

At first cycle in fully discharged states
LT, EABURRE

T6 C11-C15

T8 C21-C30

After 25 cycles ending in fully discharged states
525 NABCEEM, AT ERE

CXX is used as the sample number of cells SN241128057CXX, “X” is 0~9.
CXX RRFHUSFER 4S5 SN241128057CXX, X=0~9.

T8 C31-C40

Description of the deviation from the standard, if any:

AL 25 SRR o 14 e B

Test environment conditions: ~ Ambient temperature: 25°C£5°C, Ambient humidity: 45%-75%
FLPA 5T 2% AF - HEGIRE: 25°C+5°C; FREGREL: 45%-75%

Remarks:

ik
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Report No.: CMC241128057

ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3
Clause | Requirements Result Verdict
B | ARHER MRS F H5E

38.3.4 Procedure
Rllp
38.3.4.1 | Test 1: Altitude simulation

R 1. = A
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six
hours at ambient temperature (20+5°C).

He A BB AL AR IR O 2045°C, KR JINA KT 11.6kPa HIFA S I AE AT 6 /)
B

Requirements FruEE R Test Samples: No leakage,
1) Cells and batteries Mass loss limit reference: Table 38.3.1 | Nno venting, no disassembly,
RER R BRI S %, % 38.3.1 n‘o rupture a}nd no fire.

2) Open circuit voltage not less than 90%, The requirement fih: B, B B
relating to voltage is not applicable to test cells and batteries iAo L KT KR
at full discharged states. Fo

P R0 5 T B B S AN T3R50 1 2% HEL 1) 90%, b3k | The data is shown in Test
AN T 58 4T85 LK) R T B R T A Table T.1

3) No leakage, no venting, no disassembly, no rupture and HHEMER T

no fire. FE i (R NGEe. JToHER. ok, oz
BTk K ISR

Test 2: Thermal test

R 2: 5 R R

Test cells and batteries are to be stored for

FL Y N F T 2L A SR R T T

1) For small cells and batteries: one temperature cycle: 72+2°C (6h) ~ -40£2°C (6h)

XFF /N R A AL . — KR LBy 72+2°C (6h) ~ -40+£2°C (6h)

For large cells and batteries: one temperature cycle: 72+2°C (12h) ~ -40+2°C (12h)

XFF R AT A . — KRG 72+2°C (12h) ~ -40+2°C (12h)

2) The maximum time interval between test temperature extremes is 30minutes.

I P58 P Bt K T g N 1) 24 30min

3) This procedure is to be repeated 10 times. E & 10 X{EH .

4) after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20+5°C). fEIALEH 5, FEIb AT EIBAILE 2045°C HI4F N E 24 /M.
Requirement FrEEK Test Samples: No leakage,
1) Cells and batteries Mass loss limit reference: Table 38.3.1 | ho venting, no disassembly,
PSR R RS, % 38.3.1 no rupture and no fire.

2) Open circuit voltage not less than 90%, The requirement Fiim: R, EHE R
relating to voltage is not applicable to test cells and batteries i TR DL T K
at full discharged states. R

FE 0 5 B RS B AMIS T 1058 BT 6 FELU 1) 90%, b3k | The data is shown in Test
ANTE FH T 56 48 T80 HL R LV N RV 2 Table T.2

3) No leakage, no venting, no disassembly, no rupture and B AR T.2

no fire. #Ean CFRID RGBT, LHER. . o
KT KILGH KA .

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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lp RIS 1858
ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Clause | Requirements Result Verdict
B | ARHER MRS F H5E

38.3.4.3 | Test 3: Vibration
Kl 3: JRzh

1) Cells and batteries are firmly secured to the platform of the vibration machine.

L TN R T 2 AR R b 2 B A E SRS 6 (B mD E.
2) The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz
and back to 7Hz traversed in 15 minutes.
PR LLIESZ P, L THZ 39N % 200Hz, SRS 1ERCD R 2] 7THZ 3—MEH, — DMEFF
4 15 3B R EOIT e ALk
3) For cells and small batteries: from 7Hz a peak acceleration of 1gn is maintained until
18Hz is reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and

the frequency increased until a peak acceleration of 8gn occurs (approximately 50Hz). A
peak acceleration of 8gn is then maintained until the frequency is increased to 200Hz.
PRI AN Bl AN THZ JFAR, DL 1gn BOUEEITE E LR IF A, B 3L H] 18Hz. AR5
FIRIE CRFFLE 0.8mm Celfife 1.6mm) F EARZHE in B 2 H B0 8gn MU I E (K4
50Hz). SRJEREF 8gn MIEME I, B RS %] 200Hz.

For large batteries: from 7Hz a peak acceleration of 1gn is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the
frequency increased until a peak acceleration of 2gn occurs (approximately 25Hz). A peak
acceleration of 2gn is then maintained until the frequency is increased to 200Hz.

TR A 7Hz JF4R, Bl 1gn FOUEE N AR FEAZE, HEIET] 18Hz. A5 H4RIE
{RFFAE 0.8mm Celfiife 1.6mm) I H AR B H B 2gn M INEEE CRZ) 25Hz).
SRR ORF 2gn HOWEAEINTE L, B 2IBIEE 0 2] 200HzZ.

4) This cycle repeated 12 times for a total of 3 hours for each of three mutually

Report No.: CMC241128057

perpendicular mounting position of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

PAR BN ) e o — AN ) A 25 3 ELRE A AR, RS BT A=A AR 3R B 7 1] LA 12
Ko FATIA 3D, 369 i,

Requirements e K : Test Samples: No leakage,
1) Cells and batteries Mass loss limit reference: Table 38.3.1 | ho venting, no disassembly,
PER R R IRES %, % 38.3.1 noQRRREY ' noJfice.

2) Open circuit voltage not less than 90%, The requirement . . EHR B
relating to voltage is not applicable to test cells and batteries fietA s ToR LA S TR K
at full discharged states. Fo

P R0 5 T % B AN T 56 1 2% HEL 177 90%, b3k | The data is shown in Test
AN I 58 4 T8 58 R R T MT R A Table T.3

3) No leakage, no venting, no disassembly, no rupture and HAE MR T3

no fire.

Fedh CRIBD NGBIN. BHA. k. TR L& ToE
KILR IR
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ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Clause | Requirements Result Verdict
B | ARHER MRS F H5E

38.3.4.4 | Test 4: Shock
Kl 4: medy

1) Test cells and batteries shall be secured to the testing machine.

ARG 0 B2 ] 5 A3 B4 H b M Fi b 2R ot ) A S C PR R

2) Each cell shall be subjected to a half-sine shock of peak acceleration of 150gn and pulse
duration of 6 milliseconds. Large cells may be subjected to a half-sine shock of peak
acceleration of 50gn and pulse duration of 11 milliseconds.
XPAREAS HL I LA Dy 150gn - IE SR DN e i iy, ki RRSE 6ms, KA M 204 32 e Ko
HJE 50gn MK MRFEEI (8] 11ms ()2 E5Z P
Small batteries shall be subjected to a half-sine shock of peak acceleration of 150gn (or
Acceleration(gn)= (===, which is smaller) acceleration of 50gn (or Acceleration(gn)=m,

which is smaller) and pulse dud pulse duration of 6 milliseconds, large batteries shall be
subjected to a half-sine of peak accelration of 11 milliseconds.

SRR L A D 150gn (BS (= B/IMED) I IESZ AU B il ko Rp sk
6ms, KA HIIHZNZE 32 e KDL 50gn (05 |G FHBU/IMED MBKFRRFEERS [A] 11ms f1)F:
1ESZ P -

3) Each cell or battery shall be subjected to three shocks in the positive direction followed
by three shocks in the negative direction of three mutually perpendicular mounting
positions of the cell or battery for a total of 18 shocks.

FEAN FLIB BRI 2 AE = A FLAR LK) PR 22 2 07 A (1 IE D7 [ 452 =iy, BB (LT 1A
S =R, BILEZ 18 ki,

Requirements FriHEE K : Test Samples: No leakage,
1) Cells and batteries Mass loss limit: <0.2%. no venting, no disassembly,
B T B 51 92<0.2% no rupture and no fire.

2) Open circuit voltage not less than 90%, The requirement *f”nn‘ %é{}% LA
relating to voltage is not applicable to test cells and batteries i TR DL T K
at full discharged states. Ro

PF i TR i T i H e S AN T3R8 BT T % HUE 1) 90%, 4L 25k | The data is shown in Test
AN F T 58 4T85 LK) R Tl e R v 4 Table T.4

3) No leakage, no venting, no disassembly, no rupture and HAFE IR 7.4

no fire.

Fedh CRIBD NIGBIN. HA. k. iR LA ToE
KB R

Report No.: CMC241128057
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Clause
BN
38.3.4.5

Report No.: CMC241128057

ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Verdict
H g

Result

WRAER

Requirements

PRAEE R

Test 5: External Short Circuit
Rl 5: SR AR

1) The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature 57+4°C.

I e b Bl RV LR i BB AR E 7E 57+4°C

2) The cell or battery shall be subjected to a short circuit condition with a total external

resistance of less than 0.1 ohm at 57+4°C, This short circuit condition is continued for at
least one hour after the cell or battery external case temperature has returned to 57+4°C.

W R IE AU /N T 0.1Q G LB B BR EAT A%, FEAR I AMRIR B E B 57+4°C Z 5 1k
FRABRIRAS 1/ L b

3) The cell or battery must be observed for a further six hours for the test to be concluded.
Xof R L B R S 2H A 2B — 2 K 6 S/ A RE T S5 IR
Requirements #iEZE K :

1) Cells external temperature not exceed 170°C.

PR 4 3t e 2 T i S 182 AN i 170°C

2) No disassembly, no rupture and no fire during the test and
within six hours after the test.

WA 5IMA)E 6 N AR, TR, Tl K.

Test Samples: No leakage,
no venting, no disassembly,
no rupture and no fire.
Fet: LBk, THA. &
fiARS TR UL K To e KB
.

The data is shown in Test
Table T.5

AR W& T.5

Test 6: Impact / Crush
B 6: kb E
Impact (applicable to cylindrical cells not less than 18mm in diameter)

fd GEHTEAANT 18 Z KM FEF:TE Hih)

1) This test sample cell or component cell is to be placed on a flat smooth surface.

H IR ft FH B0 R BT P R b O AE — AP 3EDGE B 1 |

2) A 15.8 mm diameter bar is to be placed across the center of the sample, A 9.1kg mass is
to be dropped from a height of 61+2.5cm onto the sample.

¥ —EREN 15.8mm AR I it th ERCE S, K BUE N 9.1kg IR
61:+2.5cm 1t i BE T Tl B i o

3) The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8mm + 0.1mm diameter curved surface lying
across the center of the test sample. Each sample is to be subjected to only a single
impact.

s e, BN P B3R AT JF S BORE R O B B AR 15.840.1 2K E iR
TN o L. B — MR R a2 — il .
Requirements FrifEE K .

1) Cells external temperature not exceed 170°C.

P 4 e e 2 T L P2 N2 AN i 170°C

Test Samples: No leakage,
no venting, no disassembly,
no rupture and no fire.

2) No disassembly, no rupture and no fire during the test and
within six hours after the test.

Mk 5E 6 N AR, JeiiE. ol K.

Fedh: LBl LHS. &
fifdA . TR R DA R TGS KR
%o

The data is shown in Test
Table T.6

HE WL T.6

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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lp RIS 1858
ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Clause | Requirements Result Verdict
BEW | RHEER WAL R Fl 5
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18mm

in diameter).
FeE GEHTHEAE. 856, B/ BN T 18 Z K1 B ).
1) A cell or component cell is to be crushed between two flat surfaces. The crushing is to be

gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.

SN = WD e R SN e 1l 1 710 NP 7 DR /) - B3 ) 17 NP = e 5 L PN DBV N
2909 1.5 EOR/FD . BRIy, BERIMILLT =MIGe —:

(a) The applied force reaches 13kN + 0.78kN.

I 7335 2] 13 T A4+§5i+0.78 T4+ .

(b) The voltage of the cell drops by at least 100mV.

PRV P RIS S B 3220 100 Z&4K

(c) The cell is deformed by 50% or more of its original thickness.

HL AR T3 S G S L 1Y) 50%EK A L .

2). A prismatic or pouch cell shall be crushed by applying the force to the widest side. A

button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical
cells, the crush force shall be applied perpendicular to the longitudinal axis.

PRAE T B 2% FL b 9 M B B 1) — Tt o 2L F10/R6E 3 2 Rt 9 MG SP3E SR T o [B30 A T FL U
I A5 4 B L ) 1) i

Requirements bRt %K .

1) Cells external temperature not exceed 170°C.
U P g v 3 TR AN B I 170°C

Report No.: CMC241128057

2) No disassembly, no rupture and no fire during the test and
within six hours after the test.

Mk 5005 6 D NEEE. TR, Tl K.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Clause | Requirements Result Verdict
B | ARHER MRS F H5E

38.3.4.7 | Test 7: Overcharge
B 7: i EFR R

1) The charge current shall be twice the manufacturer’s recommended maximum
continuous charge current. DA 2 15 ) 5 R 47 45 70 L FRLIAL R 9 A3 00 A°F it e H

2) The minimum voltage of the test shall be as follows: 15 ) # /) L E 41 F
a) When the manufacturer’s recommended charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of two times the maximum charge voltage of
the battery or 22V.

1132 PP A U 7 R R AN KT 18V IS, I ) i /) P s N7 g PV 2 DK 7 L S 7R £ B
22V E IS .

b) when the manufacturer's recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the maximum charge voltage.

il e A B 7 L R KT 18V I, a6 AR e /N H R B A B R 78 LR 1 1.2 1%
3) Tests are to be conducted at ambient temperature 20+5°C, The duration of the test shall
be 24 hours. W N AEAEIRE (2025°C) F#k4T. HEATERER (I E] A 24 /N

Report No.: CMC241128057

Requirements A5 EK
No disassembly and no fire during the test and within seven
days after the test.

AR PR J5 7 RN TEMEE, ToilE K.

Test 8: Forced discharge

R 8: SR

Each cell shall be forced discharged at ambient temperature by connecting it in series with
a 12V D.C. power supply at an initial current equal to the maximum discharge current
specified by the manufacturer.

TS B N AEFR IR BE (2025°C) T 5 12V Bt HL IR AF ETE AR 4R FELU S5 T 1li% 7 45 2 1 A
ORTBCERL R 19 25 AT T S ) T

The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged
for a time interval (in hours) equal to its rated capacity divided by the initial test current (in
ampere).

WA 2 R /INFT A (AL FL B 87 A7 5 A0 FEVB R R, S RS e IO FRR . KA L T i
AT SR B, TR I TR (NI B2 45 T LA e 2 B A R ke FL AL (22 ) o

Requirements Ay 23K Test Samples: No leakage,
No disassembly and no fire during the test and within seven | No venting, no disassembly,
days after the test. no rupture and no fire.
WY R AR I G 7 R TR, A, Fan: LB, LA, L
fifetas s TR DL R T K
%

The data is shown in Test
Table T.8

Bl Wk T.8
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Report No.: CMC241128057

ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

General terms and definitions —fRIESE X

Table 38.3.1: Mass loss limit
% 38.3.1: HEHRKLMRE

Mass M of cell or battery Mass loss limit
FEL I B L T 2H 5 2 M Joi A R R AR
M<1lg 0.5%
1gsM<75¢g 0.2%
M>75g 0.1%
In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1 - M2)/M1 x 100
LEAR I EAE, AT R AT
JF EE 325 (%) = (M1 - M2)/M1 x 100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed the
values in Table 38.3.1, it shall be considered as "no mass loss".
X M1 ERIRETRIE, M2 2RKERTE. R ESRA BN 38.3.1 Fral8uE, Ny “Johis
PR,
Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of material

(except battery casing, handling devices or labels) from a cell or battery such that the loss of mass exceeds the
values in Table 38.3.1.

BN TR AT LA B B B At A s\ B it B i 2 R . BRI R TR R B A OB
Ghe. Wiz E . BbREE), BB R 38.3.1 Frdl i AUE .

Venting means the release of excessive internal pressure from a cell or battery in a manner intended by
design to preclude rupture or disassembly.

HAR IR L B 7 sUR i it B R it 2H N S K R T, B L R B A

Disassembly means a vent or rupture where solid matter from any part of a cell or battery penetrates a wire

mesh screen (annealed aluminium wire with a diameter of 0.25 mm and grid density of 6 to 7 wires per cm) placed
25 cm away from the cell or battery.

i e PR BB 2R A8 P v Y LA e 8 o ) I A 42 5 2 O A S PRV B PR 25 em Ab TR 22 i (B4R 0.25
mm FIRERLL, MIA%E LR EOK 6 2 7 SR HHLL).

Rupture means the mechanical failure of a cell container or battery case induced by an internal or external
cause, resulting in exposure or spillage but not ejection of solid materials.

T 2R 4 A IS TR R 5 R P s 5 2 B L T A AP SEURASIIR , 3 B N ) B B it Y, (BTG [ B 53

Fire means that flames are emitted from the test cell or battery.

HE JGE TR i B A A KA E

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Test Data # I HE

Table T.1 Altitude simulation (& T.1) & E#E#

Report No.: CMC241128057

Sample No.
B G 5

Before
Mass

IR
B
(9)

Before
Voltage
AT
VAR AiEVAS
V)

After Mass
M=
FE b JiT
(9)

After
Voltage
MW=
TFi%
V)

Mass Loss
R
(%)

Residual
ocv
Tl 2 L
(%)

Test Result
R EE R

co1

41.904

4.19

41.904

4.19

0.000

100.00

Pass/& &

Cco2

41.896

4.17

41.892

4.17

0.010

100.00

Pass/ &

Co3

41.843

4.19

41.843

4.18

0.000

99.76

Pass/& 1%

Co4

41.875

4.18

41.875

4.18

0.000

100.00

Pass/& 1%

CO05

41.869

4.19

41.865

4.19

0.010

100.00

Pass/& 1%

CO06

41.891

4.19

41.891

4.19

0.000

100.00

Pass/& 1%

co7

41.893

4.18

41.893

4.17

0.000

99.76

Pass/& 1%

Cco8

41.879

4.19

41.875

4.19

0.010

100.00

Pass/& 1%

C09

41.867

4.18

41.867

4.17

0.000

99.76

Pass/ &

C10

41.863

4.19

41.863

4.19

0.000

100.00

Pass/&#&

Notes y:%%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. f&illja, FEEICEHR. THE. ok, EBERMITEE K. BIEHANT 90 %.

Table T.2 Thermal test (& T.2) B ERHK

Sample No.
ERE TR

Before
Mass
AT
P il o =

(9)

Before
Voltage
AT
VAR S AiNA
V)

After Mass
A5
I b S B

(@)

After
Voltage
M fe
TE% L
V)

Mass Loss
bi§-EinPN
(%)

Residual
ocv
Tl 2 LR
(%)

Test Result

TR R

Cco1

41.904

4.19

41.898

4.15

0.014

99.05

Pass/& 1%

Cco02

41.892

4.17

41.884

4.14

0.019

99.28

Pass/& 1%

Co03

41.843

4.18

41.832

412

0.026

98.56

Pass/& 1%

Co4

41.875

4.18

41.865

4.13

0.024

98.80

Pass/&#&

C05

41.865

4.19

41.854

4.14

0.026

98.81

Pass/ &

C06

41.891

4.19

41.884

4.15

0.017

99.05

Pass/ &

cov

41.893

4.17

41.879

4.14

0.033

99.28

Pass/ &

co8

41.875

4.19

41.862

4.15

0.031

99.05

Pass/ &

C09

41.867

4.17

41.854

4.13

0.031

99.04

Pass/ &

C10

41.863

4.19

41.849

4.13

0.033

98.57

Pass/& 1%

Notes y:%%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less
than 90 %. fillf5, FEM GBI, CHER. MR, CERAMTE K. AN T 90 %.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
R AR IR 55 22 X AR AT A RSP 41X 5 el B A M % ol el B #%: 101, 104

400-1668-320

info@cmczj-lab.com

www.cmczj-lab.com
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Report No.: CMC241128057

Table T.3 Vibration (& T.3) #&3)

Sample No.
FE g

Before
Mass

DaLHT
Pt o

(9)

Before
Voltage
HURENE ]
VAR AiVAS
V)

After Mass
W5
FE i 5

(@)

After
Voltage
M=
TEE% %
V)

Mass Loss
B R
(%)

Residual
ocv
Pl LR
(%)

Test Result
Mg R

Co1

41.898

4.15

41.898

4.13

0.000

99.52

Pass/ &%

Cco02

41.884

4.14

41.881

4.14

0.007

100.00

Pass/&#&

Co3

41.832

4.12

41.832

4.12

0.000

100.00

Pass/ &

Cco4

41.865

4.13

41.865

4.12

0.000

99.76

Pass/ &

C05

41.854

4.14

41.854

4.14

0.000

100.00

Pass/&#&

C06

41.884

4.15

41.884

4.15

0.000

100.00

Pass/ &

cov

41.879

4.14

41.875

4.14

0.010

100.00

Pass/ &

co8

41.862

4.15

41.862

4.13

0.000

99.52

Pass/& 1%

C09

41.854

4.13

41.854

4.13

0.000

100.00

Pass/& 1%

C10

41.849

4.13

41.845

4.13

0.010

100.00

Pass/& 1%

Notes JER&:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. fillja, FEEICEHR. THEFR. Tk, BBERMIEE K. BEEANT 90 %.

Table T.4 Shock (& T.4) M

Sample No.
B G 5

Before
Mass
MR
FF i JiT

(9)

Before
Voltage
AAHT
AR i diNaD
)

After Mass
M5
FF i Ji £
(9)

After
Voltage
M5
TFig
V)

Mass Loss
JREK
(%)

Residual
ocv
Pl 2 LT
(%)

Test Result
ik gk

co1

41.898

4.13

41.894

4.13

0.010

100.00

Pass/& &

Cco2

41.881

4.14

41.881

4.13

0.000

99.76

Pass/& 1%

Co03

41.832

4.12

41.828

4.12

0.010

100.00

Pass/& 1%

Co4

41.865

4.12

41.865

4.12

0.000

100.00

Pass/& 1%

CO05

41.854

4.14

41.854

4.13

0.000

99.76

Pass/& 1%

CO06

41.884

4.15

41.884

4.15

0.000

100.00

Pass/& 1%

co7

41.875

4.14

41.871

412

0.010

99.52

Pass/& 1%

Cco8

41.862

4.13

41.862

4.13

0.000

100.00

Pass/& &

C09

41.854

4.13

41.854

4.13

0.000

100.00

Pass/ &

C10

41.845

4.13

41.845

4.13

0.000

100.00

Pass/&#&

Notes y:%%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less
than 90 %. fillf5, FEM GBI, CHER. MR, CHERAMTE K. AN T 90 %.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
R AR IR 55 22 X AR AT A RSP 41X 5 el B A M % ol el B #%: 101, 104

400-1668-320

info@cmczj-lab.com

www.cmczj-lab.com
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Table T.5 External short circuit (& T.5) /MBEH
Sample No. Max. External Temperature Test Result

FE g5 P il 2 T8I B i 52 (°C) MR 2
co1 98.6 Pass/ &%
C02 98.5 Pass/ &%
Co3 94.3 Pass/ &%
C04 95.2 Pass/ &%
C05 97.6 Pass/ &%
C06 95.9 Pass/ &%
co7 91.2 Pass/ &%
Cos8 94.3 Pass/ &%
C09 95.6 Pass/ &%
C10 98.3 Pass/ &%

Report No.: CMC241128057

Notes y:%&:
Test sample external temperature does not exceed 170°C and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

R i R TR FE AN L 170 °C, Rl SiadlljE 6 AN NIl TEmia. kK.

Table T.6 Impact (¥ T.6) &7
Sample No. Max. External Temperature Test Result

FE M5 T it 22 T B i 2 (°C) NNAREES
C11 98.6 Pass/ &%
C12 97.5 Pass/ &%
C13 88.6 Pass/ &%
C14 84.9 Pass/ &%
C15 82.8 Pass/ &%
C16 97.5 Pass/ &%
C17 94.9 Pass/ &%
c1s8 93.6 Pass/ &%
C19 96.5 Pass/ &%
C20 94.2 Pass/ &%

Notes JERE:

Test sample external temperature does not exceed 170°C and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

R fh R R AT 170°C, Ml b SEE 6 /N JCHE A o, ToiE K.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
R AR IR 55 22 X AR AT A RSP 41X 5 el B A M % ol el B #%: 101, 104
400-1668-320 info@cmczj-lab.com www.cmczj-lab.com 13/16
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Table T.7 Overcharge (E T.7) I B H
Not applicable 4~i& i

Table T.8 Forced discharge (% T.8) 3R/ H

Report No.: CMC241128057

Sample No.
Bt i 5

Test Result
LS R

Sample No.
B i 5

Test Result
AL R

c21

Pass/ &%

C31

Pass/ &

C22

Pass/ &%

C32

Pass/ &

C23

Pass/ &

C33

Pass/ &t

C24

Pass/ &

C34

Pass/ &t

C25

Pass/ &

C35

Pass/ &t

C26

Pass/&#

C36

Pass/ &

c27

Pass/ &t

C37

Pass/&#

Cc28

Pass/ &t

C38

Pass/&#

C29

Pass/ &%

C39

Pass/ &

C30

Pass/ &%

C40

Pass/& &

Notes y:%%:

There is no disassembly and no fire during the test and within seven days after the test.

B S AEA I FR RSN IS 7 R A Te#AR . TEiE K.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
R AR IR 55 22 X AR AT A RSP 41X 5 el B A M % ol el B #%: 101, 104

400-1668-320

info@cmczj-lab.com

www.cmczj-lab.com
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Report No.: CMC241128057

Photos of Samples

R R

-Va .

Pictﬁre 1. Front view of cell
Bl 1. AT AR

Picture 2. Back view of cell
A 2. et B

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
R AR IR 55 22 X AR AT A RSP 41X 5 el B A M % ol el B #%: 101, 104
400-1668-320 info@cmczj-lab.com www.cmczj-lab.com 15/16
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Report No.: CMC241128057

Important
ER= e A

The test report is invalid if it is not affixed the official seal of the laboratory to it.

KR S AL = AR (Sl H =) Tk,

Copies of the test report without the official seal of the laboratory are invalid.

S ARSI I o AR BT AR S = A (ke g Ao I FH ) e R

It is forbidden to copy the test report partially without the written approval of the laboratory.

RS % 5 AL AEANT A7 B A i 75

The test report is invalid without the signatures of Approver, Reviewer and Testing engineer.

Rl it oAl A% AR TR

The test report is invalid if it is blotted out.

Rl S IR O R -

Objections to the test report must be submitted to CMC Testing International (Shenzhen) Co., Ltd. within
15 days.

SRR A U NI ENER 2 B TR A A AR R I A IE GRIID FIRA R R H

The test report is valid for the tested samples only.

ARSI AR 5 AT s WA i 67 5%

As for the Verdict, “--" means “no need for judgment”, “P” means “pass”, “F’ means “fail” and “N/A”
means “not applicable”.

HlER < FoR ARREARE”, P ok B, F7 BB AEIE”, “NIA” R “TIER

*** End of Report ***
*kk ?&%%% *kk

Testing laboratory: CMC Testing International (Shenzhen) Co., Ltd.
I Ffr: Ak AR A E GERYID A BRA
Address: 101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan
District, Shenzhen, Guangdong, China
Mtk o R AR VRN T S 22 DX AR A T R4 X 5 el B A8 H % ol el )5 B #% 101, 104
Tel (FLi): 400-1668-320 Email: inffo@cmczj-lab.com http://lwww.cmczj-lab.com




